|

* SUUR

Robocrop Inrow Cultivator

Garford Farm Machery Ltd
Frognall

Deeping St James
Peterborough

PEG 8RR

England

Tel. 01778 342642
Fax. 01778 348949

Email. info@garford.com







THANK YOU FOR PURCHASING A Garford PRODUCT.

THIS BOOK CONTAINS THE FULL WORKING DRAWINGS OF THE MACHINE
WITH EVERY PART AND ASSOCIATED NUMBER LISTED. THIS QUICKLY
AND EASILY ALLOWS ANY PART OF THE MACHINE TO BE PIN POINTED IF
IT REQUIRES MAINTENANCE OR REPAIR.

FOR ANY OTHER ENQUIRIES OR QUESTIONS PLEASE D NOT HESITATE TO
CONTACT US. '

TEL :- +44 (0)1778 342642
FAX :- +44 (0)1778 348949
EMAIL :- info@garford.com

WEB :- www.garford.com

POSTAL ADDRESS :-

Garford Farm Machinery Ltd
Frognall
Deeping St James
Peterborough
PE6 8RR
England







CONTENTS

PAGE
ROBOCROP STANDARD DUTY “FREESHIFTING”
SIDE SHIFT ASSEMBLY 7
ROBOCROP HEAVY DUTY “FREESHIFTING”
SIDE SHIFT ASSEMBLY 9
ROBOCROP IN ROW 6M FOLDING FRAME 11
ROBOCROP IN ROW FRONT TOOL BAR ASSEMBLY 13
ROBOCROP IN ROW ROTOR DRIVE ASSEMBLY 15
ROBOCROP IN ROW SUPPORT WHEEL ASSEMBLY 17
ROBOCROP IN ROW BALANCE SUPPORT ARM 19
IN ROW DISK STEER UNIT & EXPLODED DRAWINGS 20-21
ROBOCROP IN ROW DISK STEER ASSEMBLY 23
ROBOCROP IN ROW DISK STEER WHEEL ASSEMBLY 25
ROBOCROP IN ROW DISK STEER MECHANISM 27
ROBOCROP IN ROW TINE FRAME ASSEMBLY 29
ROBOCROP ADJUSTABLE TINE CLAMP ASSEMBLY 31
ROBOCROP SPRING TINES, “A” BLADES, SLASH BLADES,
“L” BLADES & BEDSIDE BLADES 33
ROBOCROP CAMERA BRACKET ASSEMBLY 35
ROBOCROP ‘DUCKING’ CAMERA BRACKET ASSEMBLY 37
ROBOCROP IN ROW ENCODER WHEEL ASSEMBLY 39
ROBOCROP DISK STEER FRAME MOUNT BRACKET 41
ROBOCROP WHEEL ASSEMBLY FRAME CLAMPS 43
ROBOCROP IN ROW DISC SIZES & DISC LEGS 45

IN-ROW ARCHIVED COMPONENTS

REFUR TO THIS SECTION FOR MODIFIED PARTS REMOVED FROM
MANUFACTURE THAT WOULD HAVE BEEN ISSUED ON MACHINES PRIOR
TO JANUARY 2011.



"AT8W3SSY 14IHS3AIS 090Y
JHL HLIM F18VIDNYHOUILNI FdV SLivd ‘Sy3ddng

. "13X0v¥8 ¥31IWOLLNILOd OL Q31D3INNOD WV
B SLUO0ddNS WYY "'SWYY DTINVIAAH OL NOLLdIDX3 HLIM

Y3LIWOILNILOd ONIMOHS AIAOWIY ¥INOCD

'3AT1S ¥Y313WOILNILOd OL A31D3INNOD WYY
¥31IWOILLNILOd ONIMOHS MAIA d3d0dD




ITEM No.

NN A W=

ROBOCROP STANDARD DUTY SIDESHIFT ASSEMBLY

“FREESHIFTING”

DESCRIPTION PART No.
SIDE SHIFT FRAME 8605.00
SIDE SHIFT ROLLING FRAME 8606.00
ROLLER & PLATE 7430.00
RAM END PLATE 8464.04
RAM CENTERING SUPPORT 8816.00
SIDE SHIFT CENTERING RAM BUFFER 8734.00
HYDRAULIC RAM 8733.00
POTENTIOMETER CYLINDER END BRACKET 8461.00
POTENTIOMETER RAM 7732.00
POTENTIOMETER ARM BRACKET 8608.00
M8x25 BOLT BZP
M8 NYLOC NUT BZP
SOCKET CAP SCREW M10x30 BZP
M10 SPRING WASHER BZP
M8 FLAT WASHER BZP
LARGE OD FLAT WASHER 12x37x3 BZP
M12 SPRING WASHER BZP
M12x30 BOLT BZP
M8x40 BOLT BZP
M8x40 BOLT BZP
M8 SPRING WASHER BZP
M8x16 BOLT BZP
M8x20 BOLT BZP
SIDE SHIFT GUARD 8460.00
SPLIT PIN
M10 FLAT WASHER BZP :
LOWER LINK PIN 6409.00
LINCH PIN 5604.00
TOP LINK PIN 5442.00

QUANTITY

NN NDNN - -

=W N O NN B B0 N AN =G0 000 O =



"1IDIOVHE YILIWOLLNILOd OL AILIINNOD WY
YALIWOLLNILOd DNIMOHS AIAOWIY IAOD

"LdIHS3AIS ALNA AAV3H 090Y
JHL HLIM T19VIONVHIOUILNI 3oV SLuvd ‘Sy3d4ng
B S140ddNS WYY ‘SWVY DTINVYAAH OL NOLLdIOX3 HLIM

"3dI1S ¥313WOILLNILOd OL 31DINNOD WvY
Y313WOLLNILOd ONIMOHS MIIA A3d0UD



ITEM No.

ORI\ AW

ROBOCROP HEAVY DUTY SIDESHIFT ASSEMBLY

“FREESHIFTING”

DESCRIPTION

H/D SIDE SHIFT FRAME

H/D SIDE SHIFT ROLLING FRAME
ROLLER & PLATE

RAM END PLATE
POTENTIOMETER ARM BRACKET

PART No.

9001.00
9002.00
9003.00
8464.04
9006.00

POTENTIOMETER CYLINDER END BRACKET 8461.00

POTENTIOMETER RAM

M8 NYLOC NUT BZP

MS8x35 BOLT BZP

LARGE OD WASHER 12x37x3 BZP
M12 SPRING WASHER BZP
M12x30 BOLT BZP

M16 SPRING WASHER BZP
SOCKET CAP SCREW M16x40 BZP
M8 FLAT WASHER BZP

M8x45 BOLT BZP

M8x25 BOLT BZP

SIDE SHIFT GAURD

M8 SPRING WASHER BZP

MS8x16 BOLT BZP
POTENTIOMETER COVER
M8x10 BOLT BZP

M8x30 BOLT BZP

HYDRAULIC RAM

SIDE SHIFT CENTERING RAM BUFFER
RAM CENTERING SUPPORT
SOCKET CAP SCREW M8x20 BZP
M8x40 BOLT BZP

SPLIT PIN

M16 FLAT WASHER BZP

TOP LINK PIN

LINCH PIN

LOWER LINK PIN

8227.00

9005.00

9007.00

9200.00
8734.00
9201.00

5442.00
5604.00
6409.00

QUANTITY

CO = = e NN R

N W CON= ANNNE == A ONMBES=GC 0N NN L



"NOILISOd NI a319IW3SSY
WYY OTINVYJAH ONIMOHS
NOLLD3S d0dD MY¥HL 33S

10




ITEM No.

O 0NN AW

ROBOCROP IN ROW 6M FOLDING FRAME

DESCRIPTION

6M CENTRE SECTION
SPACER

FRAME BEAM 2300
SPACER

M16 FLAT WASHER BZP
M16 SPRING WASHER BZP
M16x160 BOLT BZP

M12 SPRING WASHER
M10 THIN WASHER
M10x65 BOLT BZP

M10 NYLOC NUT BZP
BUSH

FOLDING PIVOT PIN
HYDRAULIC RAM

RAM PIN

25MM EXTERNAL CIRCLIP
RAM RETAINING PIN

M12 THIN WASHER BZP
M12x25 BOLT BZP

M24 NUT BZP

M24x90 SET SCREW BZP
6M FOLDING FRAME WING
TRANSPORT SAFETY PIN
LINCH PIN

11

PART No.

8577.00
8611.00
7456.00
7405.00

7446.00
7395.00
8579.00
8582.00

7417.00

8578.00
8526.00
5604.00

QUANTITY

NINDNDNNNNNENNRANDNNELAERENE LA LN-N =



"NOLLVYDI4ID3dS NO
ONIAN3dIA ‘d3T1ddNS 39 NVD 0Z2X0ZIW
"NMOHS S17089 0/£TX0CI

wuwoorT  00°6626
WwpsoT  00°6488
-+ SWYY JI4I03dS MOY NI

wws0T  00°€zE8
wwQogeT  00°S€8L
wuwioze  00'¥E8ZL
-+ SYFFWNN Ldvd

"NOILLYOI4IO3dS NO SNIAN3Ad3A ‘SHLONT1
SNOTAVA NI 378VIIVAY 3V S1Y¥Vd 3S3HL
WV dN MOId LNO¥d - 2 W3LI

12



ROBOCROP IN ROW FRONT TOOL BAR ASSEMBLY

ITEM No. DESCRIPTION PART No. QUANTITY
1 SIDE SHIFT MOUNTING FRAME 8635.02 1
2 FRONT PICK UP ARM 2

(SEE DRAWING FOR VARIATIONS ON PART No.’S)
3 CLAMP PLATE 8078.00 4
4 M20x170 BOLT BZP 12
5 M20 NYLOC NUT BZP 12
6 M16 FLAT WASHER BZP 28
7 M16x75 BOLT BZP 14
8 M16 NYLOC NUT BZP 14
9 CLAMP PLATE 7404.00 2
10 END CAP 5734.00 2
11 M20 FLAT WASHER 24

IN ROW SPECIFIC ARMS SHOWN BELOW :-

IN ROW SPECIFIC ARMS :-
8879.00 1050mm
9299.00 1400mm

13



"JOSN3S HLOOL dv3D B YIAOONT YO ONIAIM
40 NOLLISOd MOHS OL MO734 B 3A08Y SMAIA

"ONIMYYA A19W3SSY 133HM Ld0ddNS MOUNI
JHL NO ANNO4 39 OSTV NYD ¥30VdS 8 SMIUDS
MINNS ¥ILNNOD'ALY1d DNILNNOW ¥OLOY

*k

"NOILO3HIQ ASIMMDOTO-LLNY d0 ISIMMD0TD S3L1v.IDIa
MOYHY "3LV1d ¥3AODONT LHOTTHOIH OL V. LV MIIA d3IDdVINT

"14VHS 40L0Y 40
A18W3SSY ONIMOHS MIIA NOILLO3S

14



ITEM No.

SIS AR

WD NNNNENNNNNN = o e e e e o e el el
SO IR RN=SLCRDISNUNEWN =

31
32
33
34
35
36
37

ROBOCROP IN ROW ROTOR DRIVE ASSEMBLY

DESCRIPTION PART No.
ROTOR BODY 8300.00
ROTOR BEARING HOUSING 8302.00
SEALED BEARING 6202-2RS
ROTOR SHAFT 8303.00
ROTOR TIMING DISC 8305.00
MOTOR HOUSING SEAL 8304.01
ROTOR MOTOR MOUNTING PLATE 8301.02
HYDRAULIC MOTOR 8418.00
TAPER LOCK BUSH 8497.00
ROTOR DRIVE COUPLING 8494.00
ROTOR MOUNTING PLATE 8621.02
ROTOR HOUSING TIMING PULLEY , 8307.00
ROTOR HOUSING TIMING PULLEY 8308.00
TIMING BELT 8309.00
GEAR TOOTH SENSOR 8311.00
M12 FLAT WASHER BZP
M12 SPRING WASHER BZP
M10 FLAT WASHER BZP
M10 SPRING WASHER BZP

SOCKET CAP SCREW M3x10 BZP Y
C’ SUNK ALLEN HEAD SCREW M3x5BZP  4b(,% |
45MM EXTERNAL CIRCLIP

KEY (8x7x20 LONG) 8821.00
30MM EXTERNAL CIRCLIP

62MM INTERNAL CIRCLIP

M8 SPRING WASHER BZP

SOCKET CAP SCREW M8x40 BZP

C’SUNK ALLEN HEAD SCREW M12x25 BZP

SOCKET CAP SCREW M6x10 BZP

SOCKET SET SCREW, OVAL POINT 3/8”-16 x 5/8”
(SUPPLIED WITH TAPER LOCK BUSH)

ENCODER PLATE 9348.00
ENCODER 9347.00
SOCKET SET SCREW M4x4 BZP

SOCKET SET SCREW M3x6 BZP

SOCKET CAP SCREW M12x25 BZP

SOCKET CAP SCREW M10x20 BZP

SPACER 9371.00

15

QUANTITY

N = b QO = e e 0N B RN N e e e b e e e e e e e el e ek e

=R DN e e e

REFUR TO PAGES 44 & 45 FOR DETAILS ON DISC SIZES & DISC LEGS



"N33S 38 NVD 00'#¥S8 13XOVHE 1417 ONIYdS 40 NOLLISOd OS1Y
"SLINN HOY3Y LYOHS ANV DNOT IHL 40 DNINOLLSOd
JHL LHOTTHOIH OL 1IV13d NIAAIH MOHS SMIIA JA0EY

"ATAALLD3dSTY 00°5298 8 00°6698 S,'ON Ldvd
'I1GVIIVAY OSTV FdV 531 ONOT
B LYOHS NI SNOISYIA T3IHM WIW00T

"'SANIHOVIN JIWVHd ONIAT104-NON dO4

00'%298 ‘ON Ld¥d 'NOISY3IA D31 ONOT
T3FHM L¥0ddNS HOVIY LYOHS 004198

V SY J19VIIVAY OSTV SI Ldvd SIHL

"ASSY 133HM WIWS9 ‘D37 LHOHS 00°€298
ASSY 9NS UV ST OL T'C SWALD

16

1INOVHE L4171 ONIIdS

ERRRINITTT

"NOLLD3S X049 V4 0SX00T ¥O4
F1AVIIVAY dWY1D JWVHS 00°6ESL

RUTR

"'SANIHOVIN WYY ONIATOH ¥O4
T133HM Ld0ddNS HOVZY DNOT 00'+198

'S1INOVHE WALSAS
ONLLHIT 8 YOSNIS T3AT1
-+ SW31I T¥YNOLLIaay

N,Q,ww A Ubﬁ&\Wm



ROBOCROP IN ROW SUPPORT WHEEL ASSEMBLY

ITEM No. DESCRIPTION PART No. QUANTITY
1 SUPPORT WHEEL UNIT 8614.01 1
ITEMS 2.1 TO 2.5 AS FOLLOWS:-

2.1 WHEEL LEG 8623.00
2.2 65MM WHEEL 7599.00

2.3 SOCKET CAP SCREW M16x30 BZP
2.4 M16 HEX. HALF NUT BZP

et el ek e

2.5 SUPPORT WHEEL CLAMP PLATE 8622.00

3 ADJUSTMENT RETAINING PIN 8616.00 1
4 DEPTH ADJUSTMENT BOLT 8618.00 1
5 PARALLEL LINK 9147.00 1
6 DEPTH CONTROL LINK 8615.00 1
7 DEPTH ADJUSTMENT BUSH 8617.00 1
8 LINKAGE MOUNTING PLATE 8619.00 1
9 ROTOR MOUNTING PLATE 8621.02 1
10 PARALLEL LINK BUSH 8184.00 2
11 BUSH 8185.02 2
12 LARGE OD WASHER 12x37x3 BZP 8
13 M12 FLAT WASHER BZP 13
14 M12x55 BOLT BZP 2
15 M12 NYLOC NUT BZP 9
16 ADJUSTABLE PARALLEL LINK 8725.00 1
17 M12 SPRING WASHER BZP 3
18 SOCKET CAP SCREW M12x30 BZP 3
19 20MM EXTERNAL CIRCLIP 1
20 M12x40 BOLT BZP 7
21 FRAME CLAMP 7537.00 1
22 C’SUNK ALLEN HEAD SCREW M12x25 BZP 4
23 SPRING LIFT BRACKET 8544.00 1
24 - M10x25 BOLT BZP 2
25 M10 FLAT WASHER BZP 5
26 M10 NYLOC NUT BZP 3
27 M8 FLAT WASHER BZP 2
28 M8 NYLOC NUT BZP 1
29 M8x35 BOLT BZP 1
30 CHAIN LINK 1
31 M16x140 BOLT BZP 1
32 M16 FLAT WASHER BZP 2
33 M16 NYLOC NUT BZP 1
34 TENSION SPRING 5536.00 1
35 C’SUNK ALLEN HEAD SCREW M10x45 BZP 1
36 SPACER 9371.00 1

QUANTITY BELOW DICTATED BY No. OF CAMERAS

37 LEVEL SENSOR BRACKET 8988.00

38 LEVEL SENSOR GUARD 8989.00

39 LEVELLING SYSTEM BRACKET 8196.02

17



WYV L¥0ddNS JONVIVE

wwoos
wwoo9
wiwioot
wwoze

=+ SHLON3T ONIMOTIO4 FHL NI FTdVIIVAY Y
SHLAIM ¥vd WYY L¥O0ddNS JONV1VE

'SHLJIM MOY OL

dNA 3AOW3Y 38 OL SA33AN A19W3SSY T3IHM
JHL NIHM LINN T33HM MOUNI TYYLNID IHL
140ddNS OL a3sn ST WYV 140ddNS 3DNVIvE

18



ITEM No.

[ S

=0 0 IS\ U AW

ROBOCROP IN ROW BALANCE SUPPORT ARM

DESCRIPTION

BALANCE SUPPORT PIVOT

M10 THIN WASHER BZP

M10x65 BOLT BZP

M10 NYLOC NUT BZP

BALANCE BAR SUPPORT

M10x70 BOLT BZP

BALANCE SUPPORT ARM
SOCKET CAP SCREW M16x30 BZP
M16 HEX. HALF NUT BZP
SUPPORT WHEEL CLAMP PLATE

19

PART No.

8666.00

8665.00

8664.00

8622.00

QUANTITY

NN N = o NN = B



AT8IW3SSY ¥331S YSIa

ATAWISSY T3IHM d33LS MSId

"'SNOISYIA ANVH 1437 8 LHOTY
NI 378VIIVAV SLINN ¥331S MSIa

'S350ddNd NOILVYOI4IINAAI
U0 d3d0TdX3a ATTVILYVd NMOHS
UV SATIGWISSY-GNS NIV € IHL
-+ LINN ¥331S YISIA MOUNI

WSINYHO3W ¥331S YSIa

20



"M3IA d3A0TdX3 ‘A1EWISSY ¥3TLS MSIa

"M3IA d300TdX3 ‘ATAW3SSY TIIHM ¥I3LS MSIA

"M3IA d3A0TdX3 ‘WSINVHOIW ¥33LS MSIa

21



22



ITEM No.

ORI AW -

ROBOCROP IN ROW DISK STEER ASSEMBLY

DESCRIPTION

LH STEER BRACKET

RH STEER BRACKET
PARALLEL STEER LINK
HYDRAULIC ACTUATOR
STEER MOUNT BRACKET
BUSH

STEER BUSH

M14 FLAT WASHER BZP
M14 SPRING WASHER BZP
M14x55 BOLT BZP

STEER BUSH SHAFT

M12 THIN WASHER BZP
M12 NYLOC NUT BZP

M16 FLAT WASHER BZP
M16 NYLOC NUT BZP
M12x45 BOLT BZP

M16x100 BOLT BZP
SOCKET CAP SCREW M14x45 BZP
FRAME MOUNT BRACKET

23

PART No.

8589.00
8590.00
8591.00
8596.00
8588.00
8185.02
8598.00

8597.00

8601.01

QUANTITY

»-t-hr-koor-tnoo;n.hoo-h-hoon_nr-»-



CT 8 T SW3LINO

SNOLLVIYVA LdVd ¥04 1ST1 SLivd
335 ‘ANVH LHOTY SMOHS DNIMYYA
"ANVH 1437 ANV LHOTY SY J1aVIIVAY
AT8W3ASSY 537 LOAId ¥331S XOSId

24



ROBOCROP IN ROW DISK STEER WHEEL ASSEMBLY

ITEM No. DESCRIPTION PART No. QUANTITY

1 PIVOT LEG ASSEMBLY RIGHT HAND 9417.00 1

PIVOT LEG ASSEMBLY LEFT HAND 9416.00 1
2 RAM ROLLER 8688.00 2
3 RAM ROLLER PINS 7726.00 2
4 M10 THIN WASHER BZP 4
5 M12 THIN WASHER BZP 4
6 M12 NYLOC NUT BZP 2
7 WHEEL SCRAPER 9377.00 2
8 M10 FLAT WASHER BZP 8
9 M10x30 BOLT BZP 4
10 M10 NYLOC NUT BZP 4
11 M12x45 BOLT BZP 2
12 SCRAPER ARM RIGHT HAND 9420.00 1

SCRAPER ARM LEFT HAND 9421.00 1
13 M16 CAPTIVE WHEEL NUT 9422.00 5
14 SPILT PIN 7727.00 4
15 DISK STEER WHEEL 9415.00 1

25



WV, LV MIIA d3OAVING

26



ROBOCROP IN ROW DISK STEER MECHANISM

ITEM No. DESCRIPTION PART No. QUANTITY

DISK STEER WHEEL BRACKET 8592.00
HYDRAULIC STEERING ACTUATOR 8668.00
M8 SPRING WASHER BZP

PIVOT PIN 8594.00
POTENTIOMETER MOUNTING PLATE 8675.00
ROTARY POTENTIOMETER 8674.00
TENSION SPRING 8676.00
BUSH 7446.00
THRUST WASER 8626.00
SOCKET CAP SCREW M8x25 BZP

M8 THIN WASHER BZP

M8x15 BOLT BZP

M12 THIN WASHER

M12x80 BOLT BZP

SOCKET CAP SCREW M12x70 BZP

M12 NYLOC NUT BZP

STEERING GUARD 8609.03
M8x16 BUTTON HEAD SCREW

M8 NUT BZP

SOCKET CAP SCREW M4x12 BZP

M6x60 BOLT BZP

M6 NUT BZP

SOCKET CAP SCREW M5x25 BZP

N
w

S0 I ANUNT AW

B B B bt ek el e e ek ek ek e
N = OO INARN=S
Hﬁunn—twm—inmuuusnn—)—t—nu—tu

[ ]
w

27



wwpp8  00°0€48
wwooZ 00°6T48
wwpes  00°££98

= * SHLONTT DNIMOTIO4 NI
F1GVIIVAVY ST IWVdd INIL

‘dWV10 VY INLL 00°€£98
SV I1EVIIVAY # B8 € ‘2 SWILI

“dIGWNN TYI™3S INIHOVIN HLIM

QL7 AYINIHOVIN WYd QUO4¥VYD OL ¥Nd3y
'SHLAIM MOY JI4103dS ¥O4
AFANLOVANNYIN 38V SONIM INLL

'STUVHS-Y Ag AIDV1d3d Y
$3Av1g HSYS "LINN ¥331S MSIa OL
Q3114 OSTV SI WV INIL MOUNI

"(NMOHS 0STV MIIA Nvd)
"A1dW3SSY TI3HM L40ddNS MOUNI
Ol d3111d NMOHS 3Wvyd 3INIL

28



ITEM No.

NN A RN

ROBOCROP IN ROW TINE FRAME ASSEMBLY

DESCRIPTION PART No.
TINE FRAME (SEE DRAWING FOR PART NUMBERS)
FRAME CLAMP PLATE , 8673.00
U-BOLT 50x50xM10 8672.00
M10 NYLOC NUT BZP
M16 FLAT WASHER BZP
M16 SPRING WASHER BZP
M16x40 BOLT BZP

29

QUANTITY

NN BN -



30



ITEM No.

SN AW =

ROBOCROP ADJUSTABLE TINE CLAMP ASSEMBLY

DESCRIPTION

TINE CLAMP BODY

CLAMP

M12 FLAT WASHER BZP

M12 SPRING WASHER BZP

M12x50 FINE THREAD SET SCREW BZP
M12x40 FINE THREAD SET SCREW BZP

31

PART No.

9367.00
9368.00

QUANTITY

el e e



N J » S3avIg-T

saavig m_ﬁ:mw $3Aav1g 3d1Sa3d

M3IA 3dIS B NY'1d

S3av1g v, Lv1d NO dTam
S3av1g HSY'1S o ’ '
A19W3SSY ANLL ONIUS 37av.LSNray AT18W3SSY FUVHS .V, B INLL ONIUdS



ROBOCROP SPRING TINES, ‘A’ BLADES, SLASH BLADES

‘L’ BLADES & BEDSIDE BLADES

QUANTITY NOT SHOWN AS LIST IS FOR REFERENCE PURPOSES ONLY

ITEM No.

=0 I N U AW =

i —}

12
13

14
15

16

17
18
19
20
21
22
23

24
25
26

DESCRIPTION

SPRING TINE

M12x50 FINE THREAD BOLT BZP

M12 THIN WASHER BZP

SPRING TINE CLAMP

ADJUSTABLE SPRING TINE CLAMP

M12 THIN THREAD NYLOC NUT BZP
ADJUSTABLE SPRING TINE

M12x40 FINE THREAD BOLT BZP
ADJUSTABLE SPRING TINE NUT BLOCK
M10 SHARE BOLT

BOLT ON ‘A’ SHARES

100MM WIDE BLADE

125MM WIDE BLADE

150MM WIDE BLADE

180MM WIDE BLADE

200MM WIDE BLADE

250MM WIDE BLADE

M10 HEX. NUT BZP

WELD ON FLAT ‘A’ SHARES

100MM WIDE BLADE

120MM WIDE BLADE

160MM WIDE BLADE

180MM WIDE BLADE

200MM WIDE BLADE

220MM WIDE BLADE

250MM WIDE BLADE

BLADE LEG

COMPLETE R/H SLASH BLADE LEG 180MM
COMPLETE R/H SLASH BLADE LEG 130MM
COMPLETE L/H SLASH BLADE LEG 180MM
COMPLETE L/H SLASH BLADE LEG 130MM
WELD ON 180MM R/H SLASH BLADE
WELD ON 130MM R/H SLASH BLADE
WELD ON 180MM L/H SLASH BLADE
WELD ON 130MM L/H SLASH BLADE

L/H ‘L’ BLADE

R/H ‘L’ BLADE

OFFSET ‘L’ BLADE LEG

55MM (7414.00) 85MM (7691.00)

‘L’ BLADE LEG

M10x16 SOCKET BUTTON HEAD SCREW BZP
BEDSIDE BLADES

R/H BEDSIDE BLADE

L/H BEDSIDE BLADE

33

PART No.

5989.00

5992.00
7515.00

7412.00

8365.00

6094.00
6871.00
7831.00
5990.00
7814.00
7815.00

7648.00
7905.00
7619.00
7768.00
7741.00
7767.00
7551.00
7552.00
7750.00
8093.00
7749.00
8094.00
7745.00
8091.00
7744.00
8092.00
5994.00
5995.00

7621.00

7747.00
7746.00

QUANTITY



‘NMOAJ d3d704 NIHM

OSTV ANV NOILSOd T¥OILLY3A

S1I NI 1340vdd ONILY1OY
VY3IWYD MOHS 3A08Y SM3IA OML

"A19IWISSY NIVHO 40
WV LV M3IA A398VIN3

"A1aWISSY LIOVHd ONLLY.LOY




ITEM No.

NS A RN

10
11
12
13
14
15
16
17
18
19
20
21
22
23

ROBOCROP CAMERA BRACKET ASSEMBLY

DESCRIPTION

CHAIN BOLT PIVOT

CLAMP BRACKET

LARGE DIA WASHER, 10x30x2.5 BZP
CHAIN ANCHOR

SOCKET CAP SCREW, M10x50 BZP
CHAIN PIN

CHAIN

(AVAILABLE IN VARIOUS LENGTHS)
SPLIT PIN

CAMERA HIGHT STEM 600mm
CAMERA CROSS STEM 350mm
CAMERA FRAME BRACKET
CAMERA FRAME CLAMP

M6 FLAT THIN WASHER BZP

M6 SPRING WASHER BZP

M6x45 BOLT BZP

CAMERA FRAME BRACKET
CAMERA HIGHT STEM 1000mm
CAMERA BOX

ROTATING BRACKET PIN
ROTATING CAMERA BRACKET
M10 HALF NUT BZP

LOCKING PIN

HANDLE

ADDITIONAL CAMERA STEMS :-
9505.00 (450mm)
9433.00 (800mm)

PART No.

9351.00
9400.00

9435.01

9437.00
9436.00

9404.00
9403.00
9401.00
9402.00

9418.00
9434.00
8570.03
9419.00
9355.04

QUANTITY

NN NN =

QUANTITY SHOWN IS PER CAMERA BRACKET ASSEMBLY.
TOTAL QUANTITY IS DEPENDENT ON MACHINE

SPECIFICATION.

35



'49Yd SNOIAdd NO STIV13A ¥3d SY
AT18W3ASSY NIVHD 8 SdWVTD ‘SL1aN0vd

‘dZ9 LNN DOTAN
B YIHSYM ‘L7108 0SX8IW

36



ROBOCROP ‘DUCKING’ CAMERA BRACKET ASSEMBLY

ITEM No. DESCRIPTION PART No. QUANTITY
1 MOUNTING BRACKET 9426.00 1
2 MOUNTING BRACKET 9427.00 1
3 PARALLEL ARM 9428.00 1
4 PARALLEL ARM 9429.00 1
5 SPRING LINK 9430.00 1
6 BUSH 9036.00 8
7 M6x45 BOLT BZP 8
8 M6 SPRING WASHER 12
9 M6 FLAT THIN WASHER BZP 8
10 CAMERA FRAME CLAMP 9402.00 4
11 TENSION SPRING 5536.00 2
12 PIVOT PIN 9431.00 4
13 M10x50 BOLT BZP 2
14 M10 FLAT WASHER BZP 2
15 M10 NYLOC NUT 2
16 M8 NYLOC NUT 1
17 M8x30 BOLT BZP 1
18 M8x12 BOLT BZP 4
19 CHAIN LINK 2
20 HANDLE 9432.00 1
21 CAMERA CROSS STEM 350mm 9403.00 1
22 CAMERA HIGHT STEM 600mm 9404.00 3

QUANTITY SHOWN IS PER CAMERA BRACKET ASSEMBLY.
TOTAL QUANTITY IS DEPENDENT ON MACHINE
SPECIFICATION.

37



"dV3Y B LNOYd WOU4 SMAIA A3TaWISSY



ITEM No.

O 0N U AW

ROBOCROP IN ROW ENCODER WHEEL ASSEMBLY

DESCRIPTION

ENCODER WHEEL AXEL BRACKET
ENCODER WHEEL WITH BEARING

BUSH

ENCODER WHEEL CAP
WHEEL BRACKET
PARALLEL LINK

PARALLEL LINK AXEL BUSH
BUSH

PARALLEL LINK PLATE
ENCODER CAP

M12 THIN WASHER BZP

M12 NYLOC NUT BZP

13MM EXTERNAL CIRCLIP
SNAP RING

M5x10 SOCKET CAP SCREW BZP
ENCODER

PROXIMITY SENSOR
PARALLEL LINK

M12x55 BOLT BZP

M12 NUT BZP

M12x40 BOLT BZP

M12 NUT BZP

MS8 HALF NUT BZP

M8 NYLOC NUT BZP

M8x30 BOLT BZP

M8x35 BOLT BZP

M8 NUT BZP

DOUBLE LOOP TENSION SPRING

LARGE OD FLAT WASHER 12x37x3 BZP

M12x70 BOLT BZP
M12x35 BOLT BZP

PART No.

9385.00
9034.00
9036.00
9039.00
8644.00
8645.00
8646.00
8185.02
9386.00
9043.00

9347.00
6078.00
9397.00

6595.00

M10 HALF NUT (SUPPLIED WITH PROXIMITY SENSOR)

34MM INTERNAL CIRCLIP

£

39

(1 E ncod&x wheel As3 H&(

QUANTITY

HNNNN)—ii—li—li—lNHHHHHHHHHHMO\HHHAN)—‘HD—IMHH



‘NOWWOD iV S1¥vd ¥3HLO TIV "XO4
WWwIQOT X WWOOT YO4 AIHINDOIY SLivd
LNIY34410 IHL 3AV 0T 8 6 SWILI

"M3IA A319W3SSY ‘130Ovug
INNOW FWVYd ¥33LS NSId 00°T098

"NOILLD3S XOd WWOQT X WWOQT 13NOvid
LNNOW JWvYd ¥33LS MSId 00°T098

"M3IA QI18W3SSY ‘LINDvHd
LNNOW FWVYL ¥331S MSIA 00°0098

"NOILD3S X0g Ww0S X WWooT 13M0vyd
INNOW FWYdd ¥33.LS NSIA 00°0098



ROBOCROP DISK STEER FRAME MOUNT BRACKET

ITEM No. DESCRIPTION PART No. QUANTITY
1 CHAIN LINK PLATE 7725.00 8
2 CLAMP BOLT 7538.00 2
3 BOLT SWIVEL 8599.00 1
4 LINK PIN 7726.00 4
5 LINK SPLIT PIN 7727.00 8
6 M16 THIN WASHER BZP 2
7 M16 NYLOC NUT BZP 2
8 CLAMP LINK 8600.01 1
9 CLAMP BOLT 7536.00 2
10 CLAMP LINK 8601.01 1

41



"NOWWOD 3V SL¥vVd ¥3IHLO TIV "XOd
WWOQT X WWOOT ¥O4 dIWINOIY SLuvd
ANIY3HIA IHL FHY 6 8 8 SWILI

"MIIA 4319W3SSY
A18W3SSY dWYTD JWVHH 00°£ESL

‘NOLLDIS X0g9 WWQOT X WWoOT 1INS 0L
ATEW3SSY dWV1D FWVYL 00°LESL

"M3IA 4379W3SSY
A1aWISSY dIWYTD JWVdd 00°6ESL

‘NOILD3S XOg wuwiQg X WWooT LINS OL
ATAWISSY dIWYTD ANV 00°6ESL



ITEM No.

O 0N UT AW

ROBOCROP WHEEL ASSEMBLY FRAME CLAMPS

DESCRIPTION

CLAMP BOLT

CHAIN LINK PLATE
BOLT SWIVEL

M16 NYLOC NUT BZP
LINK PIN

LINK SPLIT PIN
CLAMP LINK
CLAMP BOLT
CLAMP LINK

43

PART No.

7538.00
7725.00
7540.00

7726.00
7727.00
7539.00
7536.00
7537.00

QUANTITY

= e DN b e B e



»

169 20 - 6D

f_ .
! !
i [T 1T = I IT T1T1= | -
W i | Oy

898-0LM9-€€ ¥898-0LM9-62 G6VB-ZMP-EE S6¥8-LM-62

i
i1
i

Lo

! i

|
m _ [T 1T 1Tl 1T 1Tl |0 D O ”
| I & 5 ; |
i 1€ 9)D) 80 - 510 ey i
| < |
1

W 1 1G8-0LM9-EE 1168-0LM9-6Z 5 96¥8-LMV-5Z

U 1168-0LM9-8€ 96¥8-LMP-€€ S6vE-LM6e

i woQ| auoz jueld w9/ auoz jue|d wing auoz jued |



ROBOCROP IN ROW DISC SIZES & DISC LEGS

THE CHART ON OPPOSITE PAGE SHOWS AVAILABLE RANGE
FOR GIVEN PLANT ZONES.

45



IN-ROW ARCHIVED COMPONENTS




ARCHIVE CONTENTS

PAGE
ROBOCROP IN ROW ROTOR DRIVE ASSEMBLY 5
IN ROW DISK STEER UNIT & EXPLODED DRAWINGS 6-7
ROBOCROP IN ROW DISK STEER ASSEMBLY 9
ROBOCROP IN ROW DISK STEER MECHANISM 11
ROBOCROP CAMERA BRACKET ASSEMBLY 13
ROBOCROP IN ROW LARGE ENCODER WHEEL ASSEMBLY 15
ROBOCROP IN ROW SMALL ENCODER WHEEL ASSEMBLY 17

THESE ITEMS HAVE BEEN MODIFIED DURING 2010 AND WILL EXIST
ON MACHINES MANUFACTURED PRIOR TO 2011.

THEY ARE ARCHIVED FOR REFERENCE PURPOSES ONLY.



'ONIMYUA ATdWASSY TIIHM LH0ddNS MOUNI
3IHL NO ANNO4 38 OSTV NVD SMIUDS
YNNS Y3LNNOD B 3LV1d ONLLNNOW dOLOY

Xk

"dOSN3S HLOOL ¥vaD B ¥3AOONI YOd ONTHIM
40 NOILLISOd MOHS OL MO134 B8 3A0dY SMAIA

'ONIMVYAQ SIHL
NO NMOHS LON 33V 9XEW B
PXbIW SMIYDS 13S 1ID0S
S3S0ddNd IATHOYY ¥04

"NOLLOINHIA ISTMIDOTD-LLNY 4O ISIMID0TD SALVIDIA
MOUYY "3LV1d ¥3AOONZ LHOTTHOIH OL v, LV MIIA A3DUVINI

"14VHS 40L10Y 40
A19WESSY DNIMOHS MIIA NOLLD3S




ITEM No.

O 0NN A WN

ROBOCROP IN ROW ROTOR DRIVE ASSEMBLY

DESCRIPTION PART No.
ROTOR BODY 8300.00
ROTOR BEARING HOUSING 8302.00
SEALED BEARING 6202-2RS
ROTOR SHAFT 8303.00
ROTOR TIMING DISC 8305.00
MOTOR HOUSING SEAL 8304.01
ROTOR MOTOR MOUNTING PLATE 8301.02
HYDRAULIC MOTOR 8418.00
TAPER LOCK BUSH 8497.00
ROTOR DRIVE COUPLING 8494.00
ROTOR MOUNTING PLATE 8621.00
ENCODER 8310.00
ROTOR HOUSING TIMING PULLEY 8307.00
ROTOR HOUSING TIMING PULLEY 8308.00
TIMING BELT 8309.00
GEAR TOOTH SENSOR 8311.00
ENCODER PLATE 8306.02
M12 FLAT WASHER BZP
M12 SPRING WASHER BZP
M12x25 BOLT BZP
M10 FLAT WASHER BZP
M10 SPRING WASHER BZP

M10x20 BOLT
SOCKET CAP SCREW M3x10 BZP

C’ SUNK ALLEN HEAD SCREW M3x5 BZP

45MM EXTERNAL CIRCLIP

KEY (8x7x20 LONG) 8821.00
30MM EXTERNAL CIRCLIP

62MM INTERNAL CIRCLIP

M8 SPRING WASHER BZP

SOCKET CAP SCREW M8x40 BZP

C’SUNK ALLEN HEAD SCREW M12x25 BZP

SOCKET CAP SCREW M6x10 BZP

SOCKET SET SCREW, OVAL POINT 3/8”-16 x 5/8”
(SUPPLIED WITH TAPER LOCK BUSH)

QUANTITY

NH&Q\G\HHHHMNAh&NNNH)—l_)—lHHHHD—AHHHi—A)—AHHH



AT18W3SSY T3IHM ¥331S MSId

'5§3S0d¥Nd NOLLYOIJILNIAI
"0 d3A0TdX3 ATIVILAVd NMOHS
JYV SATTIWASSY-8NS NIVIW € IHL
=+ LINN ¥331S MSIA MOUNI

A18W3SSY ¥331S MSIa WSINVHO3W ¥33.1S XSId



"M3AIA d3A0TdX3 ‘A1dWISSY ¥FALS MSIa

"M3IA 43A0TdX3 ‘AT8WISSY T3IHM ¥IILS NSId

"M3IA 43d07dX3 ‘WSINVHOIW ¥33LS MSIA

R o






ITEM No.

=0 0 1WA WN =

ROBOCROP IN ROW DISK STEER WHEEL ASSEMBLY

DESCRIPTION

WHEEL LEG

RAM ROLLER

M10 FLAT WASHER BZP
M10 NYLOC NUT BZP
WHEEL SCRAPER

M10 THIN WASHER BZP
M10x30 BOLT BZp

DISK STEER WHEEL

M12 CAPTIVE WHEEL NUT
M10x55 BOLT BZP

PART No.

8593.00
8688.00

8722.00

QUANTITY

N A =R AN LRN=



WV LY M3IA G39dVINT

10



ROBOCROP IN ROW DISK STEER MECHANISM

ITEM No. DESCRIPTION PART No. QUANTITY

DISK STEER WHEEL BRACKET 8592.00
M12 NYLOC NUT BZP

HYDRAULIC STEERING ACTUATOR 8668.00
M8 SPRING WASHER BZP

M38x30 BOLT BZP

PIVOT PIN 8594.00
POTENTIOMETER MOUNTING PLATE 8675.00
ROTARY POTENTIOMETER 8674.00
M6 HEX. NUT BZP

MS5x25 BOLT BZP

SOCKET CAP SCREW M12x70 BZP

STEERING GUARD 8609.00
M8 FLAT WASHER BZP

M8x20 BOLT BZP

TENSION SPRING 8676.00
M6x60 BOLT BZP

M12x80 BOLT BZP

SOCKET CAP SCREW M4x12 BZP

OO0 IN U A WN
N A

bk ek ke ke
NAUN A RWN=O
[ I N S I N Rl o e T o gty VG U § Y Sy

o
oo

11



1OVHE YHIWYD a39any

00°7/S8 00'6£EL -+ I1AVIIVAY

0S1V 1708-N 0S%00T

1INOVHE "[AV VALY WW00T
00°6ES8

W3LS ONIQ104 HY
00°2cs8

W3LS VYIWVD WIWO0O0Y
00°T¥S8

‘NOLLYOT1ddY INIHOYIN NO LNVAN3d3d a3sn 39 NvO
1VHL SWILT 13XM0VHd YdIWYO TYNOLLIAAY

12



ITEM No.

=Y

=B - W |

=)

11
12
13
14
15
16

ROBOCROP CAMERA BRACKET ASSEMBLY

DESCRIPTION

FOLDING CAMERA BRACKET

LH FOLDING CAMERA STEM

RH FOLDING CAMERA STEM
400MM LATERAL ADJUST BRACKET
200MM LATERAL ADJUST BRACKET
900MM CAMERA STEM

400MM CAMERA STEM

CAMERA BOX

U-BOLT 100x100xM12

END CAP

M12 THIN WASHER BZP

M12 NYLOC NUT BZP

M12 FLAT WASHER BZP

M12x70 BOLT BZP

M6 FLAT WASHER BZP

M6x40 BOLT BZP

M6 NYLOC NUT BZP

M8 HEX. NUT BZP

M8x25 BOLT BZP

PART No.

8680.00
8521.00
8522.00
8542.00
8539.00
8540.00
8539.00
8570.02
5019.00
8839.00

QUANTITY

NNDNNAEDNDESN R =

QUANTITY SHOWN IS PER CAMERA BRACKET ASSEMBLY.
TOTAL QUANTITY IS DEPENDENT ON MACHINE

SPECIFICATION.

13



SIDE VIEW OF ENCODER WHEEL SHOWING
POSITION OF REED SWITCH ASSEMBLY.




ITEM No.

OO IN U AW

ROBOCROP IN ROW SMALL ENCODER WHEEL ASSEMBLY

DESCRIPTION

ENCODER WHEEL WITH BEARING
BUSH

ENCODER

WHEEL BRACKET

PARALLEL LINK AXLE BUSH

BUSH

PARALLEL LINK PLATE

MAGNET BLOCK

REED SWITH BODY

ENCODER CAP

M12 THIN WASHER BZP

M12x35 BOLT BZP

M12 NYLOC NUT BZP

LARGE OD FLAT WASHER 12x37x3 BZP
M12x70 BOLT BZP

13MM EXTERNAL CIRCLIP

SNAP RING

MS5x10 BOLT BZP

PARALLEL LINK

ENCODER & WHEEL BEARING CARRIER
ENCODER WHEEL CAP

M10 HEX. HALF NUT BZP

C’SUNK ALLEN HEAD SCREW M4x25 BZP
M4 NYLOC NUT BZP

35MM INTERNAL CIRCLIP

17

PART No.

9034.00
9036.00
8310.00
8644.00
8646.00
8185.02
9040.00
7724.00
7673.00
9043.00

8645.00
9035.00
9039.00

QUANTITY

N NN =N = R R AN e e e e 00 R e e R



Wi




ITEM No.

ORI\ A WN

ROBOCROP IN ROW LARGE ENCODER WHEEL ASSEMBLY

NOTE : - DESIGN IS REFERENCED TO PRE : 2010

DESCRIPTION PART No.
WHEEL BRACKET 8644.00
PARALLEL LINK PLATE 8643.00
PARALLEL LINK AXLE BUSH 8646.00
ENCODER & WHEEL BEARING CARRIER 8638.00
PARALLEL LINK 8645.00
BUSH 8185.02
SEALED BEARING 6008-2RSL
40MM EXTERNAL CIRCLIP
68MM INTERNAL CIRCLIP
BEARING HOUSING 8639.00
ENCODER DRIVE 8641.00
SOCKET CAP SCREW M4x30 BZP
ENCODER 8310.00
ENCODER WHEEL 8647.00
ENCODER WHEEL CAP 8640.00
ENCODER COVER 8642.00
M6 THIN WASHER BZP
M6 SPRING WASHER BZP
M6x10 BOLT BZP
M8 THIN WASHER BZP
M8 SPRING WASHER BZP
M8x75 BOLT BZP
M12 THIN WASHER BZP
M12x70 BOLT BZP

LARGE OD FLAT WASHER 12x37x3 BZP

M12 NYLOC NUT BZP

M12x35 BOLT BZP

LIFT SENSOR BRACKET 8651.00
M8x20 BOLT BZP

M8 NYLOC NUT BZPpP

REED SWITCH 7673.00
M10 HEX. HALF NUT BZP

MAGNET BLOCK 7724.00
C’SUNK ALLEN HEAD SCREW M4x25 BZP

M4 NYLOC NUT BZP

15

QUANTITY

'—*r-lHN#HHHNO\&A@A&G\NNNH#MHNn—u—ti—r-u—tooNu-a.p.—)-u






